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Abst.ract

In this research, lead oxide, zirconium dioxide and tita-
nium dioxide were mixed at wvarious mole ratiacs. ‘The mixtures
were calcined at 988°C for about, one hour and pressed intoc the
disk shape with the diameter of 2.5 centimeters, The disk-shape
samples were then annealed at 11780°C for about cne hour. By using
the X-ray diffractomster, all thé samples showed good corystallinity
of Pb(Zr,Ti)Oa. Electrodes were attached in the 280 kilovolts per
centimeters electric field at 128°C. It was found that the samples
containing 1 : @.7 ¢ ©.3 mole ratio off Pbh ¢+ Zr ¢ Ti showed the best
piezoelectric effect with the rescnance and antiresonance frequency
in the range of 80-10@ kilchertz the everage dielectric constant of

227 and the average shrinkage being 17.2 percent.,



